SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Date: 4 JAN.2020 210855

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.570812 GHz 14,78 dam nd8 down 4.855 MHz ML 2.574528 GHz 13.23 dam nd8 down 4,845 MHZ
T 1 2,570102 GHz -11.39 dam nd8 26.00 dB TL L 2,570062 GHz -12.38 dbm n 26,00 d8
T2 1 2,574958 GHz -11.63 d8m Q factor 529.5 T2 1 2.5745908 GHz -13.03 dém Q factor 531.4
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Date: 4 JAN.2020 211043

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,593462 GHz 14.20 dBm nd@ down 4.795 MHz M1 2.595869 GHz 12.50 dBm nd@ down 4,905 MHZ
T 1 2,592632 GHz -11.93 dam nd8 26.00 dB TL L 2,592552 GHz -13.76 dm nd8 26,00 d8
T2 1 2,597428 GHz -11.95 dam Q factor 540.8 T2 1 2.597458 GHz -13.74 dBm Q factor 529.2
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Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Date: 4.JAN.2020 21:11.30

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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CF 2.6175 GHz 1001 pts Span 10.0 MHZ CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2615962 GHz 14.09 dBm ndB down 4.655 MHz ML 2.61762 GHz 13.34 dBm ndB down 4,535 MHz
T1 1 2615052 GHz -12.27 dém nds 26.00 d8 T1 1 2.615092 GHz -12.77 dém nds 26.00 da
T2 1 2,619943 GHz -11.59 dém Q factor 534.4 T2 1 2.619928 GHz -12.63 dém Q factor 541.4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

L I ]

Date: 4 JAN.2020 211219

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.576038 GHz 15.27 dam nd8 down 9,87 MHz ML 2.577198 GHz 14.59 dam nd8 down 9.67 WHZ
T 1 2,570085 GHz -10.31 dbm nd8 26.00 dB TL L 2,570145 GHz -11.40 dbm n 26,00 d8
T2 1 2,579955 GHz -10.97 dém Q factor 261.1 T2 1 2.579815 GHz -11.69 d8m Q factor 266.5
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Middle Channel /

10MHz / QPSK

Middle Channel /

10MHz / 16QAM

Date: 4 JAN.2020 211305

DCate: 4 JAN.2020 21:13:17

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.30 dBm) ™M1[1] 14.79 dBm)
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CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.596499 GHz 16.30 dam nd8 down 9.51 MHz ML 2.505838 GHz 14,79 dBm nd8 down 11,129 MHz
T 1 2,590205 GHz -9.37 dBm nd8 26.00 dB TL L 2.588748 GHz -11.19 dam nd8 26,00 d8
T2 1 2,599815 GHz -9.24 dBm Q factor 270.2 T2 1 2.599875 GHz -11.33 dém Q factor 233.3
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Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM
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Date: 4.JAN.2020 211252

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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mili] 16.76 dBm| mili] 15.07 dBm|
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CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2612662 GHz 16.76 dBm ndB down 9.65 MHz ML 2.610884 GHz 15.07 dém ndB down 9,63 MHZ
T1 1 2.610085 GHz -9.48 dBm nds 26.00 d8 T1 1 2.610185 GHz -11.56 d8m nds 26.00 da
T2 1 2619935 GHz -8.75 dBm Q factor 265.2 T2 1 2.619815 GHz -10.43 dém Q factor 2711
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 38

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.581246 GHz 15.88 dam nd8 down 14.086 MHz ML 2.572535 GHz 14.13 dam nd8 down 14,356 MHz
T 1 2,570457 GHz -10.54 dam nd8 26.00 dB TL L 2,570217 GHz -12.02 dbm n 26.00 dB
T2 1 2584543 GHz -8.82 dBm Q factor 1B3.3 T2 1 2.584573 GHz -12.92 dém Q factor 179.2
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Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,589006 GHz 15.21 dam nd8 down 14.266 MHz ML 2,501224 GHz 14,41 dBm nd8 down 14,386 MHz
T 1 2,587777 GHz -10.48 dbm nd8 26.00 dB TL L 2,587747 GHz -12.14 dBm nd8 26,00 d8
T2 1 2,602043 GHz -11.54 dBm Q factor 1B1.5 T2 1 2.602133 GHz -11.20 d8m Q factor 180.1
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Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2616366 GHz 15.04 dBm ndB down 14.116 MHz ML 2.614268 GHz 13.04 dBm ndB down 14.266 MHz
T1 1 2 605457 GHz -9.60 dBm nds 26.00 d8 T1 1 2.605427 GHz -13.21 dém nds 26.00 da
T2 1 2619573 GHz -12.08 dém Q factor 165.3 T2 1 2.619893 GHz -12.54 dam Q factor 183
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGON2705B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.8a dBm) ™M1[1] 12.71 dBm)
2.5763640 GHz 2.5760420 GHZ]
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CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.576364 GHz 14.83 dBm nd@ down 19.021 MHz M1 2.578042 GHz 12.71 dBm nd@ down 18,821 MHZ
T 1 2,57041 GHz -10.88 dBm nd8 26.00 dB TL L 2,570609 GHz -14.69 dam n 26,00 d8
T2 1 2,589431 GHz -10.74 dBm Q factor 135.4 T2 1 2.589431 GHz -13.09 dém Q factor 137.0

L I

Date: 4 JAN.2020 21.17.03

J

L U

Cate: 4 JAN.2020 21:17:15

J

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1 12.42 dBm)
2.5900450 GHZ]
= oty 26.00 dB @ i 26.00 dB
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CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,599436 GHz 13.39 dBm nd@ down 19.021 MHz M1 2.590045 GHz 12.42 dBm nd@ down 18,941 MHZ
T 1 2,58529 GHz -12.29 dm nd8 26.00 dB TL L 2,58537 GHz -14,00 dam nd8 26,00 d8
T2 1 2.604311 GHz -10.95 dam Q factor 136.7 T2 1 2.604311 GHz -14.85 ddm Q factor 136.7
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Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.25 dBm| mili] 12.41 dBm|
2.6048050 GHZ| 2.6012490 GHz
e ‘? ndB 26.00 dB & ndB 26.00 dB
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CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.604805 GHz 14.25 dBm ndB down 18.621 MHz ML 2.601249 GHz 12.41 dBm ndB down 18,741 MHz
T1 1 2600689 GHz -11.89 dam nds 26.00 d8 T1 1 2.600689 GHz -12.73 dém nds 26.00 da
T2 1 2619311 GHz -13.60 dém Q factor 139.9 T2 1 2.619431 GHz -13.42 dBm Q factor 138.8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=]

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém

Offset 11.90 dB & RBW 300 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.20 dBm) ™M1[1] 13.90 dBm)
2.57138100 GHz 2.5712640 GHZ]
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CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.571381 GHz 13.20 dam nd8 down 4.755 MHz ML 2.571264 GHz 13.90 dam nd8 down 9.77 Wz
T 1 2,570122 GHz -13.13 dbm nd8 26.00 dB TL L 2,570105 GHz -11.94 dBm n 26,00 d8
T2 1 2,574878 GHz -13.10 dém Q factor 540.7 T2 1 2.579875 GHz -12.34 dBm Q factor 263.2
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Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.00 dBm) ™M1[1
2.59547000 GHz
20 20
M1 ndB 26.00 dB T 26.00 dB
w0 X__Bw, . 4.835000000 MHz| 0d PR 9.630000000 MHZ|
f A SV Ty Fademny 536.9) T N 269.2
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CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.50547 GHz 12.00 dam nd8 down 4.835 MHz ML 2.502343 GHz 13.55 dam nd8 down 9.63 WHZ
T 1 2,592562 GHz -13.76 dm nd8 26.00 dB TL L 2,500185 GHz -13.08 dam nd8 26,00 d8
T2 1 2,597398 GHz -13.84 ddm Q factor 536.8 T2 1 2.599815 GHz -11.65 d8m Q factor 269.2
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Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

Ref Level 20,00 dém

Offset 11.90 dB & RBW 300 kHz

o Att 30dB  SWT 1% ps @ VBW 300 kHz Mode Auto FFT b Att 30 de SWT 12,6 pz & VBW 1 MHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max [@ 1Pk Max
™M1[1] 12.77 dBm) 14.08 dBm)|
20 M ndB 26.00 dB| 20 26.00 dB)
. Bwi 4.965000000 MHZ " ) — 9.710000000 MHZ|
W M il S o) 7 L™ 526.8] 0 7 N 269.4)
o d 0 d L
1
-10 df -10 d !
| / \
20 d 20 di

AT T 7 = ¥
A e N Y A
e | N s ~
50 df 50 d
&nd 60 d
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.615422 GHz 12.77 dam nd8 down 4.965 MHz ML 2.516239 GHz 14.08 dam nd8 down 9.71 Wz
T 1 2,615022 GHz -13.48 dbm nd8 26.00 dB TL L 2.610165 GHz -11.70 dam 26,00 d8
T2 1 2,619988 GHz -12.89 dém Q factor 526.8 T2 1 2.619875 GHz -11.97 dém 269.4
L U J wa L JU J L]

Date: 4 JAN.2020 21:20.01

DCate: 4 JAN.2020 21:21:12

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

L I

Date: 4 JAN.2020 212136

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.79 dBm) ™M1[1] 11.29 dBm)
2.5709070 GHz 2.5794010 GHZ]
20 20
nd 26.00 dB ML nd 26.00 dB
B 14.236000000 MHz| Bwe 18.981000000 MHz
d = - P AN TV d 7 A=
0 G T PR A \ 180.6 n = TR v, ol 135.9
s o [ |
" ] q
10 df 42 -10 o 1=
! {
204 20d
/ \
a0 - ) - \l
e, SR LY M v L Vi,
464 y ey S
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,570007 GHz 11.79 dam nd8 down 14.236 MHz ML 2.579401 GHz 11.29 dam nd8 down 18,981 MHz
T 1 2,570427 GHz -15.09 dBm nd8 26.00 dB TL L 2,57041 GHz -14.72 dm n 26,00 d8
T2 1 2,584663 GHz -13.87 dém Q factor 1B0.6 T2 1 2.589391 GHz -14.94 dBm Q factor 135.9

J

L U

DCate: 4 JAN.2020 21:22:47

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 2.92 dBm)| ™M1[1] 11.99 dBm)
2.5888560 GHz 2.5898850 GHZ]
20 20
nd 26.00 dB nd 26.00 dB
104 A P g“’\' o 14.326000000 MHz| 10 4 Bw 18.661000000 MHz
7 T et ™ 180.7 PP P T o, o 138.8
. l . | |
o : 0
, I |
0 d 1 10 di | 2
20d F 20d f
/ ‘- [ |
-30 : -30 f
i % A T »
L npapns A ketiond PR L o Vo Parmiam i an ™
AR v £ap/dgf .
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
M1 1 2,588856 GHz 12.92 dBm nd@ down 14.326 MH2 M1 2.589885 GHz 11.99 dBm nd@ down 18,661 MHZ
T 1 2,587747 GHz -13.02 dBm nd8 26.00 dB TL L 2,585649 GHz -15.25 dm nd8 26.00 d8
T2 1 2,602073 GHz -14.23 dBm Q factor 1B0.7 T2 1 2.604311 GHz -14.03 d8m Q factor 138.8
L it ] - L ) ]

Date: 4 JAN.2020 212156

DCate: 4 JAN.2020 21:23:10

Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.68 dBm| mili] 10.36 dBm|
2.6078850 GHZ| 2.6105590 GHz
e M1 ndB 26.00 dB & " ndB 26.00 dB
04 Y Bur 14.326000000 MHz 104 ¥ Bu 1B.861000000 MHz
T ! fﬁ'muw’ﬂ-ﬂ“ﬂ\‘ 182.0) TRV AT M‘Mrlb,'u""f\ 138.4
[ | f
0d / 04 \
/ | |
BUE! + > -10d = =
b i | ¥
20d J‘. % 20 di T +
_30 diin - - I 50
P AW FAT I N i T .
Y A TN U S - Ll FETT: S
40 4 e
50 df -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.607885 GHz 11.68 dém ndB down 14.326 MHz ML 2.610559 GHz 10.38 dBm ndB down 18,661 MHz
T1 1 2 605247 GHz -14.89 d8m nds 26.00 d8 T1 1 2.600649 GHz -17.39 dém nds 26.00 da
T2 1 2619573 GHz -15.35 dm Q factor 162.0 T2 1 2.61951 GHz -15.90 dBm Q factor 138.4
L I ) - L )i ) L

Date: 4.JAN.2020 212223

Cate: 4.JAN.2020 21:23:34

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

Occupied Bandwidth

FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 450 | 451 | 9.01 | 899 | 1355 | 13.40 | 17.90 | 17.82
Middle CH - - - - 449 | 450 | 897 | 899 | 13.46  13.46 | 17.78 | 17.74
Highest CH - - - - 451 | 449 | 897 | 9.01 | 13.40  13.46 | 17.90 | 17.78

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.51 - 9.05 - | 1343 - 1782 -
Middle CH - - - - 4.50 - 9.01 - | 1337 - 1782 -
Highest CH - - - - 4.48 - 9.01 - | 1840 | - |1790| -

TEL : 0800-800005 Page Number 1 A38-12 of 41
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ssamonias. FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 38

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 358 dBm)| ™M1[1] 13 dBm)
0 7427800 GHz - 7037200 GHz
Oce B 4.495504496 MHz Occ B 5494505 MHz
10d fpna — o 104d / - R
7 |
od od
J | ;‘ |
-10 di -10 de - .
\ ﬂi \
20 d A 20 d 4
A \ - |
(e i | 4 A / \
T T VIEA AT W W " 7 g -
/ nih/ R ATANY L L LY . - S Y o
\J e e oS !
A ahd otV
50 d -50 di
&nd 60 d
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.574278 GHz 13.58 dam ML 2.570372 GHz 13.43 dam
TL 1 2,5702522 GHz 7.31 dBm Oce Bw 4,495504496 MHz TL L 2,5702522 GHz 7.90 dBm Oce Bw 4.505494505 MHz
T2 1 2.5747478 GHz 8.52 dam T2 1 2.5747577 GHz 8.00 dam

L I ]

Date: 4 JAN.2020 210832

L U ]

DCate: 4 JAN.2020 21:08:43

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 3.91 dBm)| ™M1[1] 12.60 dBm)
- 2.59294200 GHz - 590900 GHZ,
Occ B - 4.485514486 MHz Wrc Bre 4.495504496 MHz
g A Aenfndon : 104 ! A - N
\ /
od | 0 di
| |
\ {
10 df T 10 d
20 d 20 d £ “
0. 30 "‘ \
fRe-dy - - f
R A o
d - i A / AV AT YA,
40 i =
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,592942 GHz 13.91 dam ML 2.505009 GHz 12.60 dam
T 1 2,5927522 GHz .67 dBm Oce Bw 4,485514456 MHz TL L 2,5927522 GHz .47 dBm Oce Bw 4.495504496 MHz
T2 1 2.5972378 GHz 9.05 dam T2 1 2.5072478 GHz 8.72 dam

L it J -

Date: 4 JAN.2020 211019

L U ]

DCate: 4.JAN.2020 21:10:31

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.07 dBm| mili] 92 dBm
20 2.61585200 GHz, - 261659100 GHZ,
Oce B 4.505494505 MHz i1 Oce B 4.485514486 MHz
. . ; 12 . .
0 ] S - _plnng & 04 f . I N K\,i_i
ad | od |
/ ! | I
10 d f 10d !
R - b - v
/ \ |
20 d 7 ) 20 di
a0 e b - -30 dgiq ran T
Af AL iy N e ™ - TANAS
40 S
-50 d -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2615852 GHz 14.07 dBm ML 2.616591 GHz 12.92 dém
TL 1 26152522 GHz 8.87 dém Oce Bw 4.505494505 MHz T1 1 2.6152622 GHzZ 7.88 dam oce Bw 4. 485514486 MHZ
T2 1 26197577 GHz 9.39 dbm T2 1 2.6197478 GHz 8.25 dbm

L ) ]

Date: 4.JAN.2020 21.11.06

L )i ] -

Cate: 4.JAN.2020 21:11:18

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
32 dBm)| ™M1[1] 15.20 dBm)
- 2.5767980 GHz - . 2.5742810 GHZ]
_ 0.010080011 MHz Y c Bre £.991008991 MHZ
Y N T T A TaNa &
10d - 104 o
[ | Il
od / I 0d -‘
10 { I‘L 10 il
|
20 d = | 20 d
/ \ 2 \\
a0 ! <3001
A o AN ACANE NN AT e T
A/ 4
Ei -40
50 df 50 d
-6 df -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.576798 GHz 15.32 dam ML 2.574281 GHz 15.29 dam
T 1 2,5705245 GHz 9.30 dBm Oce Bw 9.010985011 MHz TL L 2.5704845 GHz 8.1 dBm Oce Bw £.991008991 MHz
T2 1 2,5795355 GHz 10.04 dam T2 1 2.5794755 GHz 7.89 darm

L I ]

Date: 4 JAN.2020 211155

L U ]

DCate: 4 JAN.2020 21:1207

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.50 dBm) 14.74 dBm)
- 2.5961390 GHz - 2.5909040 GHZ]
X'\O:\:Rw £.971028971 MHz £.991008991 MHZ
T T P A T SNEpPE P r B
10d = s 10d S
I {
od / 0 di
{ ;4
-10 d - -10 de
J
204 20d [{
-0 - \ — 30 = f
1AV lnf T P e
e v N A
= o Zaerdshn
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596139 GHz 14,50 dam ML 2.500904 GHz 14,74 dBm
T 1 2,5905445 GHz 8.42 dBm Oce Bw 5.971028971 MHz TL L 25005045 GHz 9.46 dBm Oce Bw £.991008991 MHz
T2 1 2.5995165 GHz 9.20 dam T2 1 25094955 GHz 9.24 dbm

L I ]

Date: 4 JAN.2020 211243

L U ]

Cate: 4 JAN.2020 21:1254

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.42 dm| mili] 14.77 dBm|
20 2.6112040 GHZ| - 2.6110440 GHz
X 8071028971 MHz ; Oce B 9.010989011 MHz
Vs L s
w0 W P oy wd — LY o pe
T At 7
ad I \\ 04 /
/ \ /
-od t -10d
/ \ / \
20 d ! - 20 di
Pa¥ \ A e e / \
) e 30 : -
P ; - e |
» pripy
“40d 40 d
50 df -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2611204 GHz 15.42 dBm ML 2.611044 GHz 14.77 dBm
TL 1 2.6105045 GHz 8.97 dém Oce Bw 8.971028971 MHz TL 1 2.6105045 GHz 8.54 dém Oce Bw 9.010989011 MHz
T2 1 26194755 GHz 8.35 dbm T2 1 2.6195155 GHz 8.29 dbm

L ) ]

Date: 4.JAN.2020 211228

L )i ] -

Cate: 4.JAN.2020 21:13:.40

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT Report No. : FGON2705B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.74 dBm)
- - 2.5718060 GHZ]
L Occ Bre 13.546450546 MHz Occ B 13.996603397 MHz
di N A e g Dl e T2 d v A S
10 7 S ; 10 - - 1
o d | 0 di
f | \
-10 df - - -10 de 'l
20 d /l: A 20 d T
I — \
-30 f 7T X
AT VL
4, BT
50 d S0 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.5775 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.572135 GHz 14,33 dam ML 2.571806 GHz 13.74 dam
T 1 2,5707268 GHz 10.36 dBm Oce Bw 13.545453545 MHz TL L 2.5707567 GHz 7.19 dm Oce Bw 13.396603397 MHz
T2 1 2,5842732 GHz 8.91 dam T2 1 2.5841533 GHz 7.02 darm

L U ]

DCate: 4 JAN.2020 21:14:28

L I ]

Date: 4 JAN.2020 21141

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
14.19 dBm 13.58 dBm)|
2.5936810 GHz 2.5982970 GHZ]
= 13.456549457 MHz @ 13.456543457 MHz
T
di s 2 . 1 rodemn |
10 = T - 10 f -
\ {
o4 i 0d
/ !
-10 df T -10 d
204 J‘ 20d /
= s = -30
= o T 9 o
e - N Il A
o yorar
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2503681 GHz 14,19 dam ML 2.508297 GHz 13.58 dam
T 1 25862268 GHz 8.60 dBm Oce Bw 13.456543457 MHz TL L 2,5852567 GHz .92 dBm Oce Bw 13.456543457 MHz
T2 1 26016833 GHz 8.95 dam T2 1 2.5017133 GHz 8.16 dam
L U J wa L JU J

Date: 4 JAN.2020 211504 DCate: 4 JAN.2020 21:15:16

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 1
20 2.6065360 G - 2.60926:
occBw 13306603397 MHz o Oce B 13.456543457 MHz
nol) P e A S IV LVATYAY di AWl LN r -
10 d - N i 10 + v 3 4 L4
. a | - |
BUE i L -10 di i
20 d } 20 d
1 [ I
- . wy LA A - /
B - o v i WAV PR
aTa y
-40 df 3H HBm-
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2606536 GHz 15.75 dém ML 2.609263 GHz 13.58 dém
TL 1 26057867 GHz 9.26 dBém Oce Bw 13.396603397 MHz T1 1 2.6057867 GHzZ 7.15 dam oce Bw 13.456543457 MHz
T2 1 26191833 GHz 10.22 dBm T2 1 2.6192433 GHz 8.61 dbm
L I ) L )i ) L
Date: 4.JAN.2020 211551 Date: 4.J8N.2020 21:16.03
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

L I

Date: 4 JAN.2020 211639

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 13.40 dBm) ™M1[1] 13.13 dBm)
- 2.5774030 GHz - 2.5808790 GHZ]
;,\ Occ B 17.902097902 MHz GE Occ B 17.822177822 MHz
. T1 y Al o . - L2 d A L 5
w 7Y v ¥ EYas 1 0 P T LA s WY T
0 | , oa J .
\ |
I | / 1
-10 -10 df f
7 1 { |
20 d / 20 di ] +
a0 R -/ ~f - 30 jl
o e S \ . A . ! n
T v v P e ATE A AN o)
-40 ds -40'd
50 df 50 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.577403 GHz 13.40 dam ML L 2580879 GHz 13.13 dam
T 1 2,5710989 GHz 7.65 dm Oce Bw 17.902087502 MHz TL L 2,571049 GHz 6.17 dBm Oce Bw 17.822177822 MHz
T2 1 2588991 GHz 9.00 dam T2 1 25888711 GHz 7.21 dam

L U ]

DCate: 4.JAN.2020 21:16:51

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I

Date: 4 JAN.2020 211727

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.85 dBm)|
5 2.5969560 GHZ]
20 20
17.782217782 MHz 17.742257742 MHz
» T1p m e T " . 0 L
0 il L 0 Pl VI e L "
od | | 0d / |
4 { !
10 df ! L 10 d +
i \ | \
20 d i 20 d - :
] \ .‘
AYavaa' h
-30 T 30 -

o WA ade e \ Ao
Al Ao fyp - e
-40 s -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz

Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.600235 GHz 13.40 dam ML 2.505058 GHz 12.85 dam
T 1 25860039 GHz 7.91 dm Oce Bw 17.782217782 MHz TL L 2.5861289 GHz 5.94 dBm Oce Bw 17.742257742 MHz
T2 1 2.6038711 GHz 7.31 dam T2 1 2.5038711 GHz 6.22 dam

L U ]

DCate: 4 JAN.2020 21:17.38

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

L )

Date: 4.JAN.2020 211813

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.02 dBm mili] 12.55 dBm|
20 2.6045250 GHZ| - 2.6109190 GHz
(] Oce B 17.002007902 MHz Oce B 17.782217782 MHz
T1 T R -
S P LN - di 1 ") - ki
wd {I AT o Gl = \\ 10 / T T s i i v
g B 0d ! !
| ‘ |
BUE! f i -10d T T
l | |
30 AT r L TR =0 - g AT
o NV | N RN e b
e Y vl
~40d a0’
50 df -50 di
60 d -60 db
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.604525 GHz 13.02 dém ML 2.610919 GHz 12.55 dém
TL 1 2.601009 GHz 9.25 dém Oce Bw 17.902097902 MHz TL 1 2.6010889 GHz 7.25 dBm Oce Bw 17.782217782 MHz
T2 1 26189111 GHz 8.32 dem T2 1 2.61868711 GHz .57 dbm

L )i ]
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LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.21 dBm)
- - ; 2.5709240 GHZ]
OccBw M 4.505404505 MHz i Occ B 9.050949051 MHZ
d A " -/ i/ = LY :
W 7= TR R = &l e 7 7 ¥
e [ o / \
1
{ ‘ / \
-10 df 7 T -10 — T
/ \ | |
20d Y 20HEm—
/ \ |
a0 30
7 , " —ryaw .
SLY RPN IV VA e \Lf LL’ k AT
2 e 40 d
50 df 50 d
-6 df -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.574458 GHz 12.32 dam ML 2.570924 GHz 14,21 dBm
T 1 2,5702522 GHz 6.35 dBm Oce Bw 4.505494505 MHz TL L 2.5704446 GHz 7.41 dBm Oce Bw 9.050949051 MHz
T2 1 2.5747577 GHz 7.92 dam T2 1 2.5794355 GHz 7.40 darm

L I ]

Date: 4 JAN.2020 21.18.02

L U ]

DCate: 4 JAN.2020 21:20:13

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.85 dBm) ™M1[1] 14.57 dBm)
2.59633900 GHz 2.5939410 GHZ]
= 4.495504496 MHz @ K : Bw 9.010989011 MHZ
10d A 2 104 r NN
v ~ - v
H /
o4 0d
-10 d ‘J -10 de f \
|
!
204 20d 1|
\ - 2
; i | SN nS
a0 30 T x
- X WA Ly -
ARNTATG = i 0B =
VY
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2596339 GHz 11.85 dam ML 2,503941 GHz 14.57 dam
T 1 2,5927522 GHz 8.18 dBm Oce Bw 4,495504496 MHz TL L 25005045 GHz 8.37 dBm Oce Bw 9.010969011 MHz
T2 1 2.5972478 GHz 6.44 dam T2 1 2.5995155 GHz 7.24 dam

L it J -

Date: 4 JAN.2020 211825

L U ]

Cate: 4 JAN.2020 21:20:37

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.58 dBm mili] 14.48 dBm|
20 261565200 GHz - 2.6108840 GHz
';r 0ce Bw 4.475524476 MHz| ";\ 0ce Bw 9.010989011 MHz
i . . T p P | A 1z
10 d _ — W R 10 - ¢
| 1 [ \
od { ¥ 0 |
/ ‘ ] \
BUE! C -10d |\
20 df . 1 20 df
\ / \\
{ /
30
aa \ = | .
W ~ NN y PN
W an, |oer ™ T s
40
50 df -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2615652 GHz 13.58 dém ML 2.610884 GHz 14,48 dBm
TL 1 26152622 GHz 7.31 dBm Oce Bw 4.475524476 MHz TL 1 2.6105045 GHz 8.10 dém Oce Bw 9.010989011 MHz
T2 1 2,6197378 GHz 5,76 dém T2 1 2.6195155 GHz 7.59 dém

L ) ]

Date: 4.JAN.2020 21.19.49
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LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

L I ]

Date: 4 JAN.2020 212124

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.08 dBm) ™M1[1] 12.17 dBm)
0 2.5759720 GHZ| - 2.5893970 GHz
Occ B 13426575427 MHz Rce Bw 17.822177822 MHz
d Tin A o 4
0 } - y s B T 10 TSl EAT T T
od od
! \, |
10 df - -10 o -
/ \ [ \
20 d i T 20 d |
! \ 1
\ A A -\
e op A s A Sl S S
50 d -50 di
-60 d 60 d
CF 2.5775 GHz 1001 pts Span 90.0 MHz CF 2.58 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.575072 GHz 12.08 dam ML 2.583397 GHz 12.17 dBm
TL 1 2,5707867 GHz 7.75 dbm Oce Bw 13.426573427 MHz TL L 2,571049 GHz 6.61 dBm Oce Bw 17.822177822 MHz
T2 1 2,5842133 GHz 6.59 dom T2 1 25888711 GHz 4.82 dBm

U ]

Cate: 4 JAN.2020 21:22:35

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I ]

Date: 4 JAN.2020 212148

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.76 dBm)| ™M1[1]
- 2.5992560 GHz - X. }
Occ B 13966635367 MHz Occ B 17.822177822 MHz
0 S - _ S 10 VAL VI Rl Ty
od / od v
10 df - ' -10 o I |
{ \ { \I
204 20d
]I 1 f
a0 J A 30 ’[ L
- . N Fav 1 n
[ i T N y Tk i LY ' Ul (YL
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.599256 GHz 12,76 dam ML 2.502123 GHz 12.39 dam
T 1 2,5863167 GHz 5.99 dbm Oce Bw 13.366633367 MHz TL L 2,5860889 GHz 5.94 dBm Oce Bw 17.822177822 MHz
T2 1 26016833 GHz 6.24 dom T2 1 2.5039111 GHz 5.52 dam

U ]

Cate: 4 JAN.2020 21:2258

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

L ) ]

Date: 4.JAN.2020 212211

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.64 dBm| mili] 11.61 dBm|
20 2.6063260 GHZ| - 2.6108390 GHz
Oce B 13.306603397 MHz [T Oce B 17.002007902 MHz
10 df - - - 10 d ~ ]
7 Sy T A VNNV NPT Y i [T Y S P R Y
/ I " VT
o 0 d ;
| |
BUE { -10 di T
/ | \
20 d - 20 di 7
| \ / |
30 — A i 30 — !
i A ] ey N SN T
e Y oy A ! \
G Vi
-50 d -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2606326 GHz 12.64 dBm ML 2.610839 GHz 11.61 dBm
TL 1 26057867 GHz 7.41 dBm Oce Bw 13.396603397 MHz T1 1 2.601049 GHz 6.64 dBm oce Bw 17.902097902 MHz
T2 1 26191833 GHz 7.05 dém T2 1 2.618951 GHz 7.30 dém
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Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 4 JAN 2020 19:27:29

m o
= Sp um
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fvgrwr
Limit fheck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghife_PURIOLS LINE 4BS PASS
10 dBm ﬂ\ 10 dBm ‘n{
0 dby l 0 dom J l
-10 dBm ] \ -10 dBm f :
SPURIOUS_LINE_ABS I -20 dem { l I
-30 dem I 0 dbm-} Il
|
-40 dBm ) Ly m .
PSSR PY PURPTIPN IS UO SRS TR 0 T 0 VO | e TSIV 90 N1 Y O YOO R S [P .
-50 dem 50
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[[start 2.615 Ghz 10005 pts Stop 2.645 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2.345 GHZ 2.564 GH2 1,000 MH2 256171 GH2 -36.02 dém -11.02 d& 2,615 GHz 2.620 GHz 100.000 kHz 2.61965 GHz 19.39 dbm ~10.61 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56425 GHz -33.17 dem -20.17 d& 5620 oHe 2 ee1 ohe 100,000 kHz 2 62000 OHe 16 a1 dom o1 da
2565 GHz 2.569 GHz 1.000 MHz 2.56685 GHz -23.99 dém 2.621 GHz 2.625 GHz 1.000 MHz 2.62104 GHz -24.19 dBm -14.19 d&
2:569 Gz 2570 GHz 160.000 khz 2.56058 GHz -17.68 dbm 2.625 GHz 2.626 GHz 1,000 MHz 2.62567 GHz -34.55 cBm -21.55 dB
2.570 Ghz 2.575 GHz 100.000 kHz 2.57032 GHz 20.47 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62607 GHz -36.61 dBm -11.61 dB
Y
I J1 L e

Date: 4 JAN 2020 19:31:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dém 10dBm
0 db f dem \
-10 dem ] [ 10 dem l
SPURIDUS_LINE_ABS J 20 cém \ [
-30 dom | 30 dem -
40 dam iAo W 40 dBm h |
Y IV ol L Wd}ﬂim ¢ W oy R TVFO O - -
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz | (|l Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,545 GHz 2.564 GHz 1.000 MHz 2 56292 GHz -36.74 dBm -11.74 B 2.615 GHz 2.620 GHz 100.000 kHz 2.61816 GHz =45 dom 22518
2.564 GHz 2.565 GHz 1.000 MHz 256484 GHz -34.47 dBm -21.47 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -27.36 dBm -17.36 dB
2565 GHz 2.569 GHz 1.000 MHz 256832 GHz -28.33 dém -18.33 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62117 GHz -27.49 dem -17.49 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -25.97 dBm -15.97 dB 5 655 GHe 3 696 GH2 1,000 Mz 2.69500 GHz 32.64 dBm 1964 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57221 GHz 7.11 dim -22.89 d8 5.626 GHz 2.645 GHz 1.000 MHz 5.69805 GH2 37.95 dBm 1299 B
Y
I it i
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LTE Band 38 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 4 JAN.2020 19:28:10

sectrum | um
Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 fvgrwr
Limit fheck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghife_PURIOLS LINE 4BS PASS
10 dBm Iﬂ| 10 dBm ‘ﬂ{
0da \[ 0dBm l
-10 dBm ] L -10 dBm J'l :
SPURIOUS_LINE_ABS 1 -20 dem ﬂ \ I
-30 dem “ r 0 dBm—-— Il
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-50 dem r
-60 dBm 60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[[start 2.615 Ghz 10005 pts Stop 2.645 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.545 Gz 2,564 GHp 1,000 MHz 256323 GH2 -38.02 dém -13.02 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61064 GHz 19.93 dbm -10.07 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56436 GHz -36.10 dem -23.10 d& 5620 oHe 2 ee1 ohe 100.000 kHz 2 62000 OHe 1702 dom 82 da
2565 GHz 2.569 GHz 1.000 MHz 2.56688 GHz -26.34 dém -16.34 dB 2.621 GHz 2.625 GHz 1.000 MHz 2.62102 GHz -25.42 dBm -15.42 dB
2:569 Gz 2570 GHz 160.000 khz 2.57000 GHz -18.67 dbm 2.625 GHz 2.626 GHz 1,000 MHz 2.62550 GHz -35.83 cBm -22.88 dB
2.570 Ghz 2.575 GHz 100.000 kHz 2.57031 GHz 20.13 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62601 GHz -37.11 dBm -12.11 dB
Y
] I ( >

Date: 4 JAN 2020 19:32:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um ||| Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
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SPURIDUS_LINE_ABS r |
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40 dem # 40 dBm wi ey A S
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz || start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2546 GHz £.504 GHz 1.000 MHz 2.56295 GHz =36,04 dém Zil.04 dB 2,615 GHz 2.620 GHz 100.000 kHz 261891 GHz 6.33 dBm -23.67 db
2.564 GHz 2.565 GHz 1.000 MHz 256446 GHz -35.08 dBm -22.98 db 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -28.82 dBm -18.92 dB
2565 GHz 2.569 GHz 1.000 MHz 256831 GHz -27.25 dém -17.25 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62147 GHz -30.56 dBm -20.56 d&
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -28.07 dém -18.07 dB 5 655 GHe 3 696 GH2 1,000 Mz 2.69556 GHz 34.55 dbm 2155 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57062 GHz ©.38 dBm -23.62 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62806 GHz -38.74 dbm ~13.74 db
T
) v j ( >
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LTE Band 38/5MHz/64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

He

um x| spectrum

Ref Level 30.00 dBm  Offset 15.90 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 15.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100

@1 AvaPwr (@1 vgPuwr

Limit ¢heck PABS | SPURIGHIE CHMEKARS PABS
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Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit |
2,545 GHz 2.564 GHz 1.000 MHz 2.56356 GHz -36.48 dBm -11.48 dB 2,615 GHz 2.620 GHz 100.000 kHz 2.61865 GHz 18.58 dBm -11.42 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56492 GHz -34.40 dém -21.40 dB 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -20.66 dBm -10.66 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56893 GHz -24.56 d&m -14.56 d& 2,621 GHz 2.625 GHz 1,000 MHz 2.62122 GHz -24.60 dBm -14.60 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.57000 GHz -21.37 dBm -11.37 dB 2,625 GHz 2.626 GHz 1,000 MHz 2.62550 GHz 35,35 dBm -22.35 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57030 GHz 19.14 dém -10.86 d& 2.626 GHz 2.645 GHz 1.000 MHz 2.62692 GHz -38.25 dbm -13.25 db
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)i [ ) | o
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

5 um ||| Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
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Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[| Start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
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2.570 Ghz 2588 GHz 100.000 kHz 2.57083 GHz 18.53 ddm -11.37 dB 2.635 GHz 2.645 GHz 1.000 MHz 2.63596 GHz -35.02 dBm -10.02 dB
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2:545 GHz 2,565 GHz 1.000 MHz 2.55441 GHz -35.54 dBm -10.54 d8 2.605 GHz 2.620 GHz 100.000 kHz 2.61640 GHz 0.28 dBm -29.72 db
2.555 GHz 2.565 GHz 1.000 MHz 2.56493 GHz -25.44 dém -12.44 de 2.620 GHz 2.621 GHz 300.000 kHz 2.62003 GHz -32.58 dBm -22.58 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56843 GHz -21.26 dém -11.26 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62187 GHz -24.31 dbm ~14.31 db
2,569 GHz 2.570 GHz 300.000 kHz 2.56997 GHz -26.13 dém -16.13 dB 5 525 CH= 2635 GHe 1,000 MHz 5 62563 CHe ~30°39 dBm 1739 db
2.570 GHz 2.585 GHz 100.000 kHz 2.57508 GHz 0.89 dém -29.11 d& 2,635 GHz 2,645 GHz 1,000 MHz 2,63687 GHz -36.31 dBm -11.31 db
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__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.545 GHz 2.550 GHz 1.000 MHz 2.54695 GHz -34.70 dBm -9.70 d& 2.600 GHz 2.620 GHz 100.000 kHz 2.61893 GHz 20.70 dBm -9.30 db
2.550 GHz 2.565 GHz 1.000 MHz 256398 GHz -26.22 dém -13.22 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62001 GHz -18.94 dBm -8.94 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56900 GHz -16.36 d&m -6.36 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62129 GHz -14.80 dBm -4.80 d&
2.560 GHz 2.570 GHz 500.000 kHz 2.56993 GHz -14.64 dBm -4.64 dB 5 655 GHe 2640 GHz 1,000 MHz 5 62545 CHe 25 18 dom 2 iade
2.570 Ghz 2.590 GHz 100.000 kHz 2.57106 GHz 20.40 dBm -9.60 d& 2.640 GHz 2.645 GHz 1.000 MHz 2.64019 GHz -36.42 dbm ~11.42 dB
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2:545 GHz 2.560 GHz 1.000 MHz 2.54968 GHz -34.84 dBm -9.84 d& 2.600 GHz 2.620 GHz 100.000 kHz 2.61380 GHz 1.30 dbm -28.70 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56302 GHz -27.41 dém -14.41 de 2.620 GHz 2.621 GHz 500.000 kHz 2.62002 GHz -29.73 dBm -19.73 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -23.54 dBm -13.54 d8 2.621 GHz 2.625 GHz 1,000 MHz 2.62166 GHz -24.78 dbm ~14.78 db
2,569 GHz 2.570 GHz 500.000 kHz 256992 GHz -23.63 dém -13.63 dB 5 525 CH= 2640 GHz 1,000 MHz 62571 oHe 2710 dBm 1410 d
2.570 GHz 2.590 GHz 100.000 kHz 2.58162 GHz 1.81 d8m -28.19 d& 2,640 GHz 2,645 GHz 1,000 MHz 2,64017 GHz -35.89 dbm -10.89 db
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